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INSTALLATION INSTRUCTIONS

REMOVE INBOARD SEAT BOLTS FROM BOTH FRONT 1.
SEATS.

SLIDE BRACKETS IN BETWEEN FLOOR AND SEAT 2.
BRACKETS AND LOOSELY REINSTALL OEM 
HARDWARE.

POSITION CROSS BRACES ONTO BRACKETS AND 3.
INSTALL 1/4" HARDWARE.

SLIDE (8) 1/4-20 BOLTS INTO LOWER SLOTS IN 4.
TRACK, ALIGN BOLTS WITH CROSS BRACES AND 
SET TRAK DOWN ONTO CROSS BRACES.

ALIGN TRAK IN DESIRED LOCATION AND SECURE 5.
ALL HARDWARE.

BEFORE INSTALLING END CAPS, SLIDE (4) 1/4-20 6.
BOLTS (OR HARDWARE TO MOUNT OTHER 
EQUIPMENT)INTO UPPER SLOTS IN TRAK.

INSTALL CONSOLE, POLE MOUNT OR OTHER 7.
EQUIPMENT PER THE EQUIPMENT INSTRUCTIONS.

REMOVE LINERS FROM ADHESIVE TAPES AND 8.
INSTALL END CAPS ONTO TRAK.

ENSURE THAT ALL HARDWARE IS TIGHTENED, AND 9.
THAT OEM SEAT BOLTS ARE TIGHT TO VEHICLE 
MANUFACTURER'S SPECIFICATION BEFORE 
DRIVING VEHICLE.

PROJECT DESCRIPTION DATE

1694 RELEASE TO PRODUCTION 4/2015

1980 GSM33001 AND GSM30023 QTY INCREASED BY 4, 10-008869 
REPLACED HS93227 6/2017

2844 10-009431-12 REAPLACED 10-002432-12 1/30/2019

ITEM 
NO. QTY. PART NUMBER DESCRIPTION

1 4 10-003575 HUMP BRKT LEG CHEVY VAN

2 2 10-008869 BRACKET HUMP RAIL

3 1 10-009431-12 8" WIDE TRAK MOUNT 28" LONG

4 2 30-002527A KIT, TRAK MOUNT GASKET AND END CAP

5 4 GSM30005 NUT 1/4-20 HEX BLK, ZINC, GRD 5

6 16 GSM30023 NUT 1/4-20 HEX FLANGE SERRATED ZP, BLK

7 12 GSM31005 WASHER, 1/4 FLAT ZP, BLACK

8 12 GSM31026 WASHER 1/4 LOCK ZP BLK

9 20 GSM33001 SCREW 1/4-20 x 3/4" HHCS ZP BLK
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